PARTS INCLUDED:

ITEM | QTY. DESCRIPTION ITEM | QTY. DESCRIPTION
A 8 1/4 x 1" Hex Bolt H 4 M8-1.25 x 25mm Hex Bolt
B 16 1/4" Flat Washer | 4 5/16" Lock Washer
C 8 1/4" Lock Washer J 4 5/16" Flat Washer
D 8 1/4” Hex Nut K 2 Pr. Front / Center Bracket (driver shown)
E 8 5/16" X 1" Hex Bolt (black) L 4 Channel Bracket
F 8 5/16" Lock Washer (black) M 1Pr. RB20 Running Boards
G 8 5/16" Flat Washer (black)

- '|
\_./.’






